



2810 Clark Avenue • St. Louis, MO 63103-2574 • (314) 531-8080 • FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

ARCOPLAST
1873 Williamstown Drive
St. Peters, MO 63376

October 14, 2016
Lab No. 16P-4391
Invoice No. 220490
Page 21 of 29

Attention: Ghislain Beauregard

REPORT OF MECHANICAL TEST

Groups 23, 24, 25: Arcoplast Engineered Polymer Panel
SUBJECT: Impact Resistance (2lb Steel Ball Dropped Causing No Damage)
METHOD: Mil 1073.2
RESULTS:

Sample	Sample Size	Maximum Height (ft)
Group 23	6"x 6"x12mm	11
Group 24	6"x 6"x9mm	8
Group 25	6"x 6"x6mm	6

Karl Schmitz, Director
Materials Testing

KS/jlm



Certificate No. 0397-01
Certificate No. 0397-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS.

